K o IDe S e .. SEP 1=1~’98_A 14:29 No.0Olv .02
g ! " =
& ! REPAIR PARTS MANUAL |
39" - 12 H.P. LAWN TRACTOR
[ 3
2 .
MODEL B3912-160
- ey o o . 2y " I s PP P i A
:Wi%Z%M%MaWﬁWX&ZWﬁWMfWaﬂ;,/%é-’&//,ﬁf ’
g » A
( .
TWO YEAR LIMITED WARRANTY
For two (2} ysars from date of purchase by the first consumer for residential use (thirty {(30) days com-
marcial uss), NOMA Outdoor Products Incorporated warrards that 1t will replacs frae of chargs, includ.
ing labor, any original pan of any NOMA Outdoor Products Incorporated product found to be deatec%éve;
by any suthorized Service Desler of the factory, exeapt the batiery which is wartanted for ninsty (B0
" days from date of purchase, ' . ‘
This'warranly doss not cover enging, fransmission, transaxie of Jftarential thass itsr‘us are caverad by
{’ff’" thair manufaciurer's own wairanty), This warraniy doss not sovar parts that have failed dus to nn;ma!
9—"’5' wear or pars that have failed subject to mis.se of abuseo. Traneporaion of the unit or part to and from
’, an authorized Service Caaler or factory i the responsibility of the owner.
7 A step by stap axplanation as 19 what procedura should ba folicwad for this warranty is:
7 1.1 a part becames deteciive, comact the stora where the unit wae purchased for the nams and ad-
% dress of the authetlzed Servics Daaler nearest 1o you.
//‘- 2 1f you cannot locate an autharized Service Dealer, wilte Servics Deparntmont of NOMA Quidont
v Products Incarporaied for the name and address of the authorized Somvice Doaler in your atea or
;/ gall the Servics Department st 1-801-422-1890.
,% 5 Relurn the dafective pradutt, along with prool of purchase lo such authorized Servics Dealer for
;;} repiacemeni of any defactive pan where coversd by this warranty, % o
:/}34 Thara Is no ather express warranty, Implied warranties, Including those of marchantabilily and fitness ,’
4 for a particular purpose are limited 10 wo (2) yours froem date of purshase. Liability for Ingidamtial of oo /
% sequential damages are exchdad. %’
4 Some states do net ailew limitations on how long an implied warrarnty lasts, so the abay dtien may. %
;J/q’ net apply 1 veu, Some states do not allow thie exciusion of Incldental Or Sonsed L& s the f
g‘/ 1 above exclusion may not spply o you. This warranty gives you spacifi legel risthte end v ¥ hEYe ////
é other rights which vary from state to state. /,
;)w NOMA Outdoor Products Incerporated Caller $0020 Jaokenn, TH $R206-8000 #}1
7 4 -
. I
= UNIT PARTS AND SERVICE
This manual containg instructions for salety, assembly and mairienancs. Resd this manual carafil
platsly 80 that you will know proper assembly, uss and care of your unft. Also fitl in and matl v
packad with the unit. For serviee other than eoversd in this manual, contuet an avthorized s6/ 3
. tionwide parts and service erganization has been established 10 provide kecally avallabie paits and senvics, A list
of authorized pars distrivutors has been inciuded I thie manual, Whan ordarlng rapalr paris, always give tha
following information: 1. The Part Name; 2. The FPan Number; 2. The Quantity deairad; 4. The Full {eight digif)
‘Modat Number of the unit, The modal number will be found on a plate atached 1o the unit ,
Look for this symbol. it means - ATTENTION! BECOME ALERT! A HAZARD TO
OPERATOR, BYSTANDER, PROPERTY O SQUIPMENT MAY EXIST.
MOMA Outdeor Praducis Incorporated -
. Callar 8000 g
Par No. 3172808 Jackaon, TN 38308-8000 we

o

ce ¥2.00

Prova o LLA




= R

- BTN i =

s

N ID: SEP 11°'98  14:30 No.017 P.03 -

a%" LAWN TRACTOR MODEL B3812-160

CHASSIS & HOOD ASSEMBLY i

REF.~__
KEY#39

)

ALL UNNUMBERED
ITEMS ARE INTEHﬁI'EUg;lgEAELE
e WITH OPPOS
NOTE: ALWAYS LISE CRIGINAL ESF,ER‘ #G’;G
EQUIPMENT PARTS. Use of seiv- EERIN :
ios/replacament parts other than FRONT AXLE ASSY.
ariginal aquipment parts may void
your warranty. GAT




o . A TN
b LR
B R T

‘ ID: SEF 11’98 14:30 No.017 P.04

" 39" LAWN TRACTOR MODEL B3912-160 ‘ -

‘ oy pa 4 deseniption qty.
9 1 51,7288 ERAME. MAIN 1
2 310006 ECOTPAL LH '
3 310006 FOOTPAD HH i
4 8006235 EASTENER, RATCHET 12
5 12843 BHKT GRILLE, L.H. 1
8 12844 BRKT GRILLE B.H. 1
7 56361 BRAGKET, FRONT AXLE 1
8 $56030 SCREW, 6/16- 18X 78WDFLLK &
9 055273 NUT, 5/16-18 HXWDFLLK 5
10 300440 GUIDE, BELT, RIDER 1
11 01488 NUT, 6/16-18 REGHEXCTALK 1
12 808207 BOLT. 625X2.180 HH8H 1
13 0300008 NUT, 1/2-13 REGHCTRLK i
14 0122207 SCREW, %8-16X3.00 HHC 2
15 2483 WASHER. 2391DX1.25DX 07 BELLVIL 2
16 $1499 NUT, 3/8-18 REGHXCTRIK z
17 0120229 SCREW. 5/16-18% 88 HHC 2
18 01488 NUT, 6/18-18 REGHEXCTALK 2
10 300635 GUIDE SHORT BELT RIDER 1
20 0124824 NUT, 5/16.18 REXJAM 1
21 3274180 NUT, 3/8-16 HEXKEPS 1
22 317239 CONSOLE - 1
23 46763 RIVET, POR .187DIAX .450LG i
24 035497 SCREW, 516-18X 50 WAHHTAP i
88 0008346 SCREW, 1/4-20% .50 WAHHTAP 12
26 316057 DASH 1
27 0905346 BCREW, 1/4-20X .60 WAHHTAP 2
28 00056338 SCREW, 114-20X 63 HHWATAP 4
26 650352 NUT, 1/4-20 WOFLLK TORLOCK 4
30 314953 DASH . 1
31 0598338 SCREW, 1/4.20X .83 HHWATAP 2
’ 32 050362 NUT, 174-20 WOFLLK TOPLOCK 2
33 317260 HOOD 1
a4 57483 PANEL.SIDE HOODLH 1
35 67482 PANEL SIDE,HOOD RH 1
36 01503 BCREW, 10-18% .50 WAHHTAP 8
37 568143 CUP, U-TYPE, TINNERMAN 2
a8 57470 SPRING, HOOD BINGLE CYL 1
EcT] 303054 ASSY GRILLE 1
40 303052 GRILLE 1
41 67473 LENS 1
42 70586 DBECAL, REFLECTOR.GRILL 1
43 WBTI08 SOREW, #8 X 50 PLASTITE 3
44 040056 SOREW, 1/4-10X .TEPHPNTAP 8
45 36146 BOLT, 875X 500 HHSH &16-18 2
48 01408 NUT, 5/18-18 REGHEXCTRLK 2
&7 105 BRACKET GRILLE 1
48 045050 - SCREW, 1/4-10X .76PHPNTAP 3
49 210749 LANYARD,HOOD 1
50 0180018 SCREW, 1/4-20) B2 HHC 2
&1 4120380 WASHER, REGSPTLK.263X.49%.07 1
i 52 01502 NUT, 14-20 REGHEXCTRLK 1
53 57478 SPRING, HOOD LATCH 1
84 317841 OPERATOR'S MANUAL (NOT ILLUSTRATED) 1
58 317280 PARTS MANUAL (NOT LLUSTRATED) 1
o tndicatos BTANDARD HARDWARE ITEMS.




P ID: SEF 1179

[e5)

14:31 No.017 P.OS

f

39" LAWN TRACTOR MODEL B3912-160

CHASSIS & HOOD ASSEMBLY

.~ REF,
-~ CUSTOMER ASSY. PG.
SEAT & KARDWARE

; ’ , ALL UNNUMBERED
N N PARTS UorGiNAL ITEMS ARE INTERCHANGABLE
jce/rapiacament parts othet than
ariginal equipmant parts may void
your warranty avil |

WITH OPPOSITE SIDE




AT . = . R AN Lt . R .. . e e e
: 3 S - VB Lo = . N N

. ID: SEF 11°98 14:31 No.0O17 P.0B

© 39" LAWN TRACTOR MODEL B3812-160 - -

0 koy# part# dasenption qly.
G4 304761 PLATE, SEAT 1
65 317244 BRACKET, SEAT SUPPORT 2
66 20807 BOLT. 437%.156 HHSH &/16-18 2
67 01498 NUT, 5/16.18 REGHEXCTRLK ?
&8 048801 SCREW, 6/16-18X .63 HHC 4
[ 61408 NUT, 8/16-18 REGHEXCTRLK 4
70 67153 SPRING SEAT 2.63LG,1.480D 2
71 1344 CLAMP SPRING 1.17"1D 2
72 044811 SCREW, 1/4-20% .75 HXWATAP 2
73 56807 COVER SEAT SPRING 1.5IDX1.0L.G 2
74 317245 FENDER i
75 $908346 SCREW, 1/4-20% .80 WAHHTAP 4
76 0122017 SCREW, 5/16-18X1.00 HHC 2
77. 0446363 WASHER, FLAT 76X .88X.082 4
78 91408 NUT, 5/16-18 REGHEXCTRLK 2
79 65021 TRIM STRIP BLACK 77.5"
80 313218 BRAKT COVER FNDR GHIFT 1
81 311209 COVER PLASTIC LF FOOTE 4360-6 1
ag ¢3113831 SCREW, 1/4-15X 44/.53 HILOHHWA 2
83 1241 CLAMP,SPRING 1.17°D 2
84 6311331 SCREW, 1/4-15X.44/.53 HILOHHWA 2

6 STANDARD HARDWARE ITEMS




v

39" LAWN TRACTOR MODEL B3912-160

SEP 11°98

SUSPENDED MOWER ASSEMBLY

REF.

CHASSIS & HOOD PG, = .

FENDER e
™~

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts ather
than original equipmeant parts may void your war-
ranty.

REF.

ELECTRICAL PG.

SOLENOID | |

a8 _.._J_.»-'
== 7 " REF,

e - CUETOMER ASSY FAGE
Pz

MAIN FRAME

ALL UNNUMBERED

ITEMS ARE INTERCHANGARBLE

WITH QPPOSITE SIDE

CHASRIS & HODD PG

F106A0t

14132 No.017 P.O7




ID:

SEF

39" LAWN TRACTOR MODEL B3912-160

11798

14:32 No.017?

P.

08

koy#

[X] ST AR QA -4 0 KB 8% A LY T -
BRY%ssdanionia® "

CBEZABSLHHLSBBULERLBRLEIBIREY

52

part#

8402
180079
120393
1488
804701
50148
8260
3183414
35408
1268
35298
£4338
1602
aa97
180020
1502
301508
120818
45498
§7444
9185
9166
180079
8247
1498
417008
8260
2197
126211
1488
£8337
180077
1408
347248
180078
45802
1408
180079
1698
01238
180077
1408
§788
300171
96418
44108
(11238
300171
44108
9435
138470
35287
308027
58328

Sa325™-

68326
9149
awzsd
58338
1502
300341
300310

- 30031

120375
9230
439456
301651
120373
39208
300317
82680
9405
120372
30522
121222
30335
200340

D O

< o

Lo ~d v g

< O

description

BRACKET CLUTENGAGELEVER
SCREW, /18- 184,00 HHC
WASHER, FLAT 344X 88X.045
NUT, 5/18-38 REEHEXCTRLK
ASSY CLUTCHIBVER
BEARING FL. S0RDX.62800
PIN, HAIR .001 D1 66LG
BRACKET SWITTH ENGAGE
SCREW. 8/18-18K.75 WAHHTAP
BRKT CABLE REMAINER
PULLEY, .006X. 288 NYLON
BOLT, 376X S75HHEH 1/4-20
NUT, 1/4-20 REGHEXCTALK
BAKT, FRAME CRLE
SCREW, 1/4.20X.25 HHC

NUT, 1/4-20 REGMIXCTRLK
ASSY CABLE, BLYDE ENGAGE
NUT, 1/4.28 HIAWM

RCREW, B/16-18%. 78 WAHHTAP
TIE, CABLE BLACKNYLON
ASSY AEARLIFT

ASSY LINK RIGHT HDE
SCREW, 5/16-12%100 HHC
ADJUSTING NUT

NUT, 8/16-18 REGREXCTRLK
WASHER, FLAT BX1,08X.006
PN, HAIR 081 DY .88LQ
BRKT REARHANE SBUSP
BOLT, 5/16-18X 83 CARR

NUT, 6/18-18 REEHEXCTRLK
BRACKEY HGT/ADJUST SUPPORT
SCREW. 5/16.15K 78 HHC

NUT, 51618 REBMEXCTRLK
BRAGE, FENDER

SCREW, B16-1801.00 HHC
WASHER, FLAT 333X 87X, 118
MNUT, 516-18 REBHEXCTALK
BOREW. &/78-1883 .00 HHC
NUT. 6716-18 REGHEXCTRLK
GUADRANT HEGHT ADJUST
SCREW, 5/18.185.75 HHC

NUT, &16-18 REGHEXCTRLK
HANDLE LIFT SHORT BLK
BOLT, 500X 270MHSH &/16-18
WASHER, FLAT 308X .78X.024
NUT, 5/16-18 HWIFLOTRLK
PAWL , HEIGHT ABRJST

BOLT, 500X .270MHGH 516-18
NUT, 6/15-18 HWBFLCTRLK
POINTER Z-PL

WASHER, EXLE 185X.41X.03
SCREW, #8-32X 38 HHWAT
RODACTUATORBHORY
SPRING. HEIGHTAQJUST
KNOH, HGT ARUIPUSH BUTTON
GRIP 7680 OD WHHOLE

BRKT, CABLE RERAINER
PULLEY, 006X 3 NYLON
BOLY, 375X 376 M-SH 1/4-20
NUT, 1/4.20 REGHEXCTRLK
CGABLE, LIFT 21.% F-5 20X8-6
PIN,CIEVIS .31m+.47§LG
RING, RET € 31R24

NUT, 1/4.20 REGHEX

CLEVIS

SCREW. &/16:18)% S6PHPNMSE BKPH
WASHER . .3441DX150DX .09 CU BPH
NUT, &/46-18 SO

PULLEY, 008X 305NYLON

PIN, CLEVIS 38 DIRX1.001.G
PIN, HAIR 001 DUX1.66LG
GLEVIS, LIFT CARIE

NUT, 1/4-20 AEGSD

PIN CLEVIS 312 X.812

BIN, COTTER .00¥.088X.75LG
LIFT COVER- 3¢

SCREW, #10 X .% HHPLAST

4 STANDARD HARDWARE ITEMS

o
2

P e Tl X - SR

méa;.‘_“-_‘.‘l‘-‘—nud-‘-.“-&_ﬁ-ﬂ-—t-‘J-A—D—Q.J.&.‘M-—k.‘\.-ﬁ»&—‘m'u.“-h.‘*—l.Juu-ﬂb‘wmm-l.-b—d_addad




P

T ID: SEP 11'98  14:33 No.017 P.09
39" LAWN TRACTOR MODEL B3912-160

MOTION DRIVE ASSEMBLY

REF.

ELECTRICAL PAGE
GROUND WIRE

& HARDWARE

REF.
/ CHASSIS &

NOTE: ALWAYS USE ORIGINAL ,
EQUIPMENT PARTS. Use of sarv- ALL UNNUMBEHRED
ice/raplacamant parts other than {TEMS ARE INTERCHANGARLE
original equipment parts may veid WITH OPPOSITE SIDE

your watranty. 317298E

Part Mo, 317280

10




S ERL L - - - L

o = SR N =

R S

E

X

~ ID: « SEP 11°92  14:33 No.017 P.10

. 39" LAWN TRACTOR MODEL B3912-160 ;

' kay# part# deseription qly.
1 * TRANSAXLE 1
2 302745 PULLEY 1
3 3021 KEY, WDRF €08 . 750X .187X.812 1
4 22053 RING, RETEX 58X 04 TRUB100-62 1
5 57214 BELY 1
B ¢ 180089 SOREW, 5/18-18X2.25 HHC 4
7 & 120303 WASHER, FLAT 344X .69X.068 8
B 0 1498 NUT, 571818 REGHEXCTRLK 4
2 0 50947 SCREW, 3/8-18X1.256 WAHHTAF 1
it 12632 MF STABILIZER BRKT P820,F4150 1
11 ¢ 35498 SCREW, 5/16-18X .75 WAHHTAP 2
12 0 120638 WASHER, HVSPTLK .328X.60X.08 ]
13 ¢ 122017 SCREW, 816-18X1.00 HHC 1
14 0 120383 WASHER, FLAT 344X .68X.065 1
1§ O 1498 RUT, 5/16-18 REGHEXCTRLK 1
18 O 120228 SCREW, S5/16-18X 63 HHC 1
17 ¢ 138538 WASHER, REGINTLK.320X 61X.03 i
18 ¢ 1498 NUT, 6/16.18 REGHEXCTRLK 1
18 319111 ' LEVER SHIFT,LWR 1
20 310348 CLIP-SHIFT LEVER .62 ROD i
-3 o 180077 SCREW, 516-18X .78 HHC 1
22 0 996416 WASHER, FLAT 381X1.00X.1256 1
23 0 v4p8 NUT, 6/16-18 REGHEXCTRLK 1
24 310348 CLIP-SHIFT LEVER .62 ROD 1
25 §7250 WDE, BELT 8/16-18THD i
26 0 006416 WASHER, FLAT 391X1.00X.128 1
27 0 1498 NUT, 5/16-18 REGHMEXCTRALK }
28 310358 PIVOT BRKT LEVER 1
28 ¢ 180018 SCREW, 1/4.20X 62 HHG 2
30 ¢ 1802 NUT, 1/4-20 REGHEXCTRLK 2

O 31 300835 LEVER. SHIFT UPPER &F 1/2-13TH 1
32 310268 SPRAING, TORS. 56X 95X 085 1
33 137188 PIN, COTTER .125 DIAX1.00LG 1
34 0 120238 NUT, 1/2-18 HEXJAM 1
LT3 306690 HANDLE 1/2-13 MOLDED 1
36 314083 LINK TiE ROD SHIFTER 1
a7 ¢ 180124 SCREW, 3/8-16X1.25 HHC 1 .
38 ¢ 1408 NUT, 3/8-16 REGHXCTRLK 1
39 8309637 BRACKET GHIFT 1
40 ¢ 1BO124 . SCREW, 48-18X%1.26 HHG 1
41 120394 WASHER, FLAT 406X .81X.085 2
42 ¢ 1499 NUT, 8/8-168 REGHXOTRLK 1
43 ¢ 57187 WASHER, 750X.250 SP-TRANSAXLE 1
44 O 56288 SCREW, 1/4.28X .76 NYLHHC 1

* Contact your naarest transaxle doalar.
¢ Indicates STANDARD HARDWARE ITEMS.

S




te

59" LAWN TRACTOR MODEL B3912-160

5EP 117498 14:34 Nn.0L1l7 P.11

MOTION DRIVE ASSEMBLY

REF,
MAIN FRAME

NOTE: ALWAYS USE QRIGINAL
EQUIPMENT PARTS. Use of serv-
jce/raplacemant parts othar than
criginal equipment pars may void
yout warranty.

REF.
TIRE TREAD PQ.

REF.
ENGINE PAGE
~ ENGINE PULLEY

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH CPPOSITE SIDE I17298E |




z IR =
o

L

‘ ID: SEFP 11'98 14134 No.0L1? P.12

“ 59" LAWN TRACTOR MODEL B3912-160

s Kay# pan# desenption qty-
&0 58356 GUIDE-BELT/DRAGLINKE 1
61 $ 180079 SCREW. 5/16-18X1.00 HHC 1
62 O 45802 WASHER, FLAT 333X .87X.11% 1
63 0 1498 NUY, 5/16-18 REGHEXCTRLK 1
64 303278 PLASTIC EXTRUSION-BELT GUIDE 1
65 300308 PEDAL ASSY.BRAKE/CLUTCH LF 1
66 57198 ROO PIVOT 50 OD+4.44L08 1
&7 57847 SPRING, BRAKE PEDAL 1
68 ¢ 2968 . WASHER, FLAT 504X .76X.069 3
69 20864 RING, RET E 26X 04TRUBI33-50 2
70 48160 pPAD. CLUTCH BRAKE W/PRINTING 1
71 300184 ARM,IDLER TRACTION DR, LF 1
72 300783 BOLY, 628X .185 HHSH b/16-18 1
74 O 45802 WASHER, FLAT 333X .87X.119 1
74 O 1488 NUT, 5/18-18 REGHEXCTRLK 1
75 30650 RETAINER. STRAP BELT i
76 35374 PULLEY, IDLER V4L 3.08%4 &2 i
77 48802 BOLT, 3/8.16%1.50 CARR 1
78 0 1489 NUT, 3/8-16 REGHXCTRLK 1
79 57204 ROD, CLUTCH 1
a0 57217 BRACKET, BRAKE RQD ]
81 20507 BOLT, 437X .186 HHEH 5/16-18 1
82 O 45802 WASHER, FLAT 333X .B7X.113 1
K] 0 1498 NUT, 5/16-18 REGHEXCTRLK 3
84 57203 ROD, BRAKE LT 620 LF 22,25 i
85 0 271184 NUT, 5/16-18 HEXKEPS ]
a6 © 1498 NUT, 6/16-18 REGHEXCTRLK \
a7 56359 SPRING,CLUTCH 113X, 760X8.75 ]

. 88 v TIRE & RiM, PU 20X8-8 TURF SILVERBE0 2
89 241867 VALVE STEM
20 317207 AiM, WHEEL 20X8.00
21 BEEER TO TIRE TREAD PAGE
8¢ 52028 KEY 2
a3 847 WASHER, PLAT 788X1.31X.075 4
94 42815 WASHER, FLAT .755X1.58X.07 2
9% 38825 RING, RETEX 2
%6 40304 CAP, HUB 2

* Ordor indlvidual Parts.
& Indicatas STANDARD HARDWARE ITEMS.




ID:

39" LAWN TRACTOR MODEL B3912-160

SEF 11792 14135 Nn.0O17 P.1I3

STEERING ASSEMBLY

REF.

CUSTOMER ASSY. PG,
STEERING WHEEL .-
& HARDWARE . _‘Q

13-

REFERTO

CHASSIS & HOOD PG,
FRONT AXLE
SUPPORT

\ TS as REEER TO

30 a7 38 TIRE TREAD
PAGE
ALL UNNUMBERED

ITEMS ARE INTERCHANGABLE
WITH ORPROSITE BIDE

Ret.
CHABSIE & HOGD PG
DASH

REF.TQ
< CHABBIS & HOOD PG
MAIN FRAME

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Usa of serv.
jcalreplacemant paris other than
original equipment parts may void
your warranty. 3172880




R S et . B N o . I NP o

o el

.o | ID: SEP 11'98 14135 No. 017 P.14

© 39" LAWN TRACTOR MODEL B3912-160

key# parg description aty.
0 i - ASSY AXLY FRONT 1
2 noz72 . AXLE, FRAONT 1
3 82407 SPINDLE BFEARING 4
4 302528 SPINDLE RH i
5 315888 SPINDLE LH 1
8 268625 RING, RETEX .57X.08TRUS142-75 2
7 304500 TIE ROD ASSY 19.81L.G 1
8 0180128 SCREW, 3/8.16X1.75 HHC 2
] 120382 WASHER, REGSPTLK 303X 68X.10 2
10 014498 NUT, 3/8:16 REGHXCTRLK 2
11 58289 SECTOR, 8TEERING LF i
12 52406 BRNG FL ECC.B10IDX 9980DX .58 i
13 0180177 SCREW. 1/2-18X1.680 HHC 1
14 20085 WASHER, FLAT 515X1.38X.110 2
15 ¢1500 NUT, 1/2-13 REGHCTRILK 1
18 58201 STEERING LINK 1
17 6124925 NUT, 3/8-24 REGHEXUAM 2
18 87168 BALL JOINT &/8 THD SHORT STUD 1
16 21275 BALL JOINT 3/8 TH'D LONG STUD 1
20 046802 NUT, 8/8-24 WDFLHLK 1
21 120388 WASHER, FLAT .831X1.08X.0985 2
22 120382 WASHER, REGSPTLK 803X 88X 10 1
28 120877 NUT, 3/6-24 REGHEX ¥
24 58243 SHAFT, STEERING LF 1
28 58244 PINION, STEERING LF 1
28 58274 PIN,DOWEL .2500 OD+1.75 1
27 301410 BRNG, FL .7521DX1.0610DX .24 1
28 301308 WASHER, FORMED1.185X1.58X.12 1
20 21682 WASHER, FLAT 768X 1.26X.042 1
30 36825 RING, RETEX 57X.05TRUS133-78 1
81 . TIRE & RiM, U 16X6 DX6 SILVER 880 2
. a2 24187 VALVE STEM 1
33 318676 WHEEL W/BRG. W/ZIAK 1
34 30579 BEARING FL1.3800+.7531D 1
38 301140 REFER TO TIRE TREAD PAGE 1
a8 842 WASHER, FLAT 785X1.31X.075 4
a7 38625 RING, RETEX .57X.08TRUS183-75 2
38 40394 CAP, 160010 X 7/8L.G HUB 2

* Order individual Pants.
¢ Indicates STANDARD HARDWARE ITEMS.




He D _ SEP 11798 14:36 No. 01?7 P.1S
39" LAWN TRACTOR MODEL B3912-160

ENGINE & CONTROL ASSEMBLY

REF.
CHASSIS &
HOOD PG, "~~~

7
DASH /

ks

- e L, gl
- ok Aoy
R WP R "‘?,:
B “. Sy )

{ oy

-,

A

X Pt
N,

REF.
CHASSIS & HOOD PO
MAIN FRAME

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of sarv-
lcefraplacement parts othet than
original equipmant parts may void
your warranty,

314973C

18 St M T 2080




7 ID: SEP 1198 14136 Np.017 P.16

- 38" LAWN TRACTOR MODEL B3912.160

Key# part¥ dasaription qiy.
1 ENGINE 12 MP BRE 1 (SEE ENGINE MANUAL) 1
2 050847 BCREW, B 18X1.25 WANMTAR 4
3 0136489 WASHER, EXLK 384X.68X.04 1
4 301870 MUFFLER, 1012 HP W/TUBE FR EXH 1
5 46708 GASKET MUFFLER 1
& 54767 SHIELD, HEAT 1
? 0173083 SCREW, 5/18-18X3.50 HHG 2
8 58381 PULLEY ABSY 4 750FFS 6.5DIA 1
2 s KEY, SQUARE 25080500143 1
10 304246 SPACER.1.01X1.484 ENGIN PULLEY ]
R ¢ 56431 WASHER,.88010X1.3800X 437PILOT {
f2 ¢120383 WASHER, REGSPTLK 458X.78X.12 1
12 0428644 SCREW, 7/16-20X5.00 HHO ]
14 3149089 TANK, FUEL !
18 54885 PAD FUEL TANK 1
18 049050 SCREW, 14.10X TEFHENTAP 4
17 47452 GAS LINE 281D 13"
18 48872 CLAMP, FUEL LINE 2
18 46704 GAS CAP 11127 THD i
20 1208 BRACKET,FUEL TANK 1
21 005348 SCREW, 1/74-20X.50 WAHHTAP 2
22 49050 SGREW,1/4-10X.75 PHPNTAP g
23 568534 CONTROL, THROTTLE LF 12HP 20.6 1
24 0155843 BCREW, 10-24X 83PHPNMA 2
25 0271166 NUT, #10.24 HEXKEPS 2
28 50807 KNOB,ROUND THROTTLE A

¢ Indicates STANDARD HARDWARE ITEMS.

Canile mamnon




SEF 11’48

14137 Mo 017 F"» 17

TD:

39" LAWN TRACTOR MODEL B3912. 160

PRE-PAINTED DECK ASSEMBLY

“~ REF,
KEY 422

ALl UNNUMBERED

e
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. Usa
of service/replacement parts other than original eguipmant aTEM&’érz%iglgggggwgé\Bw
.parts may void your warranty, H16600R




ol

SERO11798

ID: 14337 No.o1? F.oig
39" LAWN TRACTOR MODEL 83912-160
key# pang description gy
i 317326 DECK,39°8D MOWER 1
2 87314 BAR, SKID 1
3 1268216 BOLT, 8116-18X .75 CARR 2
4 f1488 NUT, 5/16-18 REGHEXTTRLK 2
) 87318 GUIDE, BELT 5/18-18 THD 1
8 01458 NUT, 5/16-18 REGHEXCTRLK 1
7 57380 BRACKET, CHUTE 1
a 0120834 SCREW, 5/118-18X 50 HMC 2
9 £1408 NUT, 5/16-18 REGHEXCTRLK 2
10 58250 LIFT BRACKET, REAR RH |
1" 0180077 SCREW, 5/16-18X .75 HHC 2
12 120383 WASHER, FLAT .344X .88X 085 2
13 P1408 NUT, 8/16.18 REGHEXCTRLK 2
14 58251 BRACKET,DECK LIFTREAR LH i
15 0180077 SCREW, 5/1B-18X. 75 HHC 2
16 120383 WABHER, FL&AT 344X 60X .066 2
17 01408 HUT, 5/16-18 RE 3HEXCTRLK 2
18 315302 BRACKEY, IDLER SUPRORT 1
16 0300345 SCREW, 5/16-18X1.38 WATAP i
20 120393 WASHER, FLAT 344X 69X 065 i
21 ¢ 1438 NUT, 5/16-18 REGHEXCTRLK i
22 56424 QUILL ASSY, 36/38/40/43 2
23 56425 SHAFT/SADILE 34" 1
24 49562 BRNG, BALL 1
25 850616 busT SHIELD - i
26 55547 QUILL CASTING 1
27 40562 BRANG, BALL 1
28 50818 SPACER,3.7T97LGX . 8681DX 8800 1
29 51449 SPACER, 438L.GX.03200X 87210 1
30 683680 PULLEY 26088 QUILL 1
R 56365 SPECIAL WASHER 1
32 oi282 NUT, 7/18-20 WDFLLK 1
33 050634 SCREW, 5/16-18X .88 WAHHTAR ]
a4 2300345 BCREW, 5/16-18X1.38 WATAP 1
35 01408 NUT, 5/16-18 REGHEXCTRLK 1
88 58315 LIFT SUPPORT FRONT DECK 1
a7 0180075 SCREW, 5/16-18X 83 HHC 4
58 01408 NUT, £/16-18 REGHEXCTRLK 4
a9 58305 LINK BRACKET DECK FR 3
40 £8247 ADJUSTING KUY 2
41 122017 SCREW, /16-18X1,00 HHC 2
42 01498 NUT, 5/16-18 REGHEXCTRLK 2
43 300103 WHEEL BRKT, LH 1
44 0180078 SCREW, 5/16-18X 83 HHC ]
45 01498 NUT, 5/16-18 REGHEXCTRLK 3
46 300102 WHEEL BRKT, RK 1
47 0180075 SCREW, 8/16-1B% 63 HHC 3
48 01408 NUT, 5/16-18 REGHEXCTRLK 3
49 68190 Bi.ADE, 18.69 HI-LIFT 2
50 2483 WASHER,.381DX1.260X.07 BELLVIL [
51 639573 SCREW, ¥/8-24X1.00 NYLHHC 2

¢indicates STANDARD HARDWARE ITEMS

-




D SEFP 11798 14

39" LAWN TRACTOR MODEL B3912-160

FINAL DECK ASSEMBLY

SEE DWG. 316690 FOR PART ASSY
OF PAINTED DECK /REF KEY #21

. REFKEY 44

28 g
m.\_.‘h
8 ..
.

.

PRE PAINTED 28
DECK PAGE
REF. IDLER BRACKET e

7l

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OFPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS,
Usa of service/replacement pans other than ariginal squip-
ment parts may void your warranty.

HOHMA




ID:

39" LAWN TRACTOR MODEL B3912-160

017

F.20

keoy# parts

1 317328
2 88306
3 8260

4 300481
[ 300440
] 306073
7 135624
8 300180
] B08416
10 0481714
11 1346
12 310328
18 67225
14 120382
18 0120377
18 8401
17 6180077
i8 01408
16 9121954
20 ¢e7i172
21 303247
ae 12542
23 308973
24 185624
25 0120228
28 120393
27 01488
28 300818
28 41502
30 35410
31 300473
3z 300680
a3 802833
34 120228
a5 120308
36 01498
37 302611
as 23763
b 14 1499
40 E7818
41 314075
42 57317

daescription

DECK 3950 2.NECKWH
RCD, PECK HITCH
PIN, HAIR .091 DIAX1 .88

- BRACKET, IDLER ARMWRRAKE

IDLER ARM 26,38,20, 445
BRAKE PAD - HARD

RIVET, TRSET .18501AX .41
BOLT. 60 X1.68 HHSH a8.18
WASHER, FLAT .381X1.00X 125
NUT, 3/8.16 HWDEL WHIZ NUT
BELT RETAINER 2.55 OD
PULLEY, IDLER BFF 4.00

BOLT, 3/8.-18X2.00 CARR
WASHER, REGSPTLK.363%.68X%.10
NUT, 3/8-18 REGHX
BRACKET,EXTENSION IDLER
SCREW, 818-18X .75 HHC
NUT, 5/16-18 REGHEXCTRLK
SCREW, 1/4.20X2.00 HHG

NUT, 174-20 REGHEXKEPS
ABSY.BLADE BRAKE

ARAKE ARM

BRAKE PAD

RIVEY, TRSET .185DIAX 41
SCREW, 6/16-18X .83 HHC
WASHER, FLAT 344X .80X.085
NUT, 6/18-18 REGMEXCTRIK
ROD, BRAKE RELEASE 14.7 30
NUT, 1/4-20 REGHEXCTRLK
SPRING .071 X .62 X 4,37
SPRING, TENSION

BELT, V5L 77.76

GUARD, BELT LM

SCREW, B/16-18X .63 HHC
WASHER, FLAT 344X 89X.085
NUT. 5/16-18 REGHEXCTRIK
WHEEL, 80

BOLT, .B00X1.500 HHEM 3/8-16
NUY, 3/8-16 REGHXOTRLK
CHUTE. 385D, 3880

8PRING, TORSION

PIVOT ROD,CHUTE

¢ Indicatas STANDARD HARDWARE ITEMS.

e




" 38" LAWN TRACTOR MODEL B3912-160

I SEP 11792 14:39 Mo, 017 P27

ELECTRICAL ASSEMBLY

§ . HER.
7 ]

AEF.
MOTION
DRIVE PQ.

ENGINE FG.
ENGINE

ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

-NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of servico/replacemant parts other than otiginal equip-
ment parts may void your warranty,

i

AGIBHA

i d




e — - SEP 11°98  14:39 Np.017 P.22

ID: =

39" LAWN TRACTOR MODEL B30+ 2-160

key# part# description _ qty.
0 1 302856 WIRE HARNESS 1
2 41482 CLIP,1.380LG 255D PRESS WIRE 2
a 303064 ASSY,LIGHT WIRE-1/4 TURN 1
4 52672 BULB, HEADLAMP 2
5 57444 YIE, CAk _& BLACK NYLON 5.62 1
6 41482 CLIP, 1.380LG .255ID PRESS WIRE 2
7 200687 SWITGH, IGNITION & UGHTS 1
8 0138657 WASHER, REGINTLK 640X1.1X.05 1
o 048140 NUT, 6/8-32 HXHD IGN 8WIT 1
10 300626 KEY, IGNITION SWITCH 1
11 300220 SWITCH,SNAPMNT NO .05/, 118 1
12 58277 SWITCH,SNAPMNT NC 055/, 166 1
18 57478 SWITCH,SCR MNT DP NC ~ 1
14 057220 SCREW, #12 X .50 PHPNHTAP 2
16 63718 SOLENOID, NEW CLUM 1
16 0187745 SCREW, 1/4-20X .76 HXSEMMA 2
17 01502 NUT, 1/4-20 REGHEXCTRLK 2
18 6271172 NUT, 1/4-20 REGHEXKEPS i
19 0138485 WASHER, EXLK 320X.61X.03 z
20 0120388 NUT, 5/16-24 REGHEX 2
21 57444 TIE, CABLE BLACK NYLON 5.82 1
22 55511 WIRE, GROUND, 12.5¢ {
23 0271184 NUT, 5/18-18 HEXKEPS 1
24 300965 LIGHT HARNESS 8-1L GHG, MWR L 1
28 57769 BULB, INDICATOR 2
28 57444 TIE, CABLE BLACK NYLON 5.62 1
27 57647 EWITGH, SEAT 1
28 0160505 SCREW, 1/4-20X 38PHPNHMA 2
20 302257 BATTERY, YUASA 12V 7-PLATE 1
30 57651 ROD, BATTERY 1
31 57562 ROD, BATTERY, TOP 1
. ag 210087 SMALL PLASTIC WING NUT 1/4.20 1
a3 0120854 SCREW, 1/4-20X .63 MHC 2
34 0271172 NUT, 1/4-20 REGHEXKERS 2
35A  ** 302031 FUSE, 15 AMP SPADE TYPE 1
35B  ** 49211 FUSE, 15 AMP CYLINDRICAL 1

**Cylindrical or Bpads type fuse included in wira assymbly,
0 indicates STANDARD HARDWARE {TEMS,




o IR SER 11798 14:40 No. 01?7 B 23
39" LAWN TRACTOR MODEL B3912-160
DECALS

ASH DECALS
(]

NOTE: ALWAYS USE ORIGINAL é\E.QU%PMENT PARTS, ,T\EMSAA";QE'" &.’%‘é’g‘éﬁﬁﬁgm E
se of service/replacement parts othar than original equio. ’
meft parts may vold your warranty. sl eavp WITH OPPOSITE E1DE

316660

sy




o In: SEP 11°'am 14240 Mo . 017 P24
- 39" LAWN TRACTOR MODEL B391 2-160
’ koy# part# descnption qly.
1 68248 DECALNO 8TEP 1
2 88547 DECAL, CUT-HAND WARNING LAREL 1
3 REFERENCE ONLY 1
4 F16871 DECAL HOOD SIDE RH 1
§ 316872 DECAL HOOD $IDE LH ¥
8 3058494 DECAL, DASH,LH 1
7 314977 DECALDASH,LH THROTTLE 1
8 314880 DECAL.CENTER ENGLISH INSTRUCT 1
9 3169668 DECAL.DASH,RH CHARGE/OK L. 1
10 314078 DECAL. DASH,AH IGN, W/ LIGHTS 1
11 300855 DECAL CAUTION CONSOLE TOR 1
12 316875 DECAL CONSOLE RH 1
13 316878 DECAL CONSOLE LH 1
14 REFERENGE ONLY i
18 301897 DECAL, LIFT DECK BLADE HEIGHT 1
18 311394 DECAL SHIET REVINEUTRAL 1
17 314054 DECAL SHIFTER POSITION i
18 317654 NAMPLATE 1




coe Im SER 1198 14:41 No.D17 B.25
E»Q"_Lf\WN TRACTOR MODEL B3912-160
CUSTOMER ASSEMBLY

&

315651C

2 Part Mo 317280




38" LAWN TRACTOR MODEL B3912-1

koy#

N M NS

¥l

10

Th:

60

parte

§7a52
30125
2778
120503
120638
182007
456373
g7212
55514
54873

CUSTOMER ASSEMBLY VIEW

IEB70 PARTS BAG ASSY GTYS

deoription

SEAT MVESG

STEFRING WHEL L

BATTERY AGID PaCK

WABHER FLAT 344¥ 89X 085
WASHER HVSFTLK 328X 80X 00
BUREW B/16-18X 78 MM

PIN SPHING 2600142 60
COVER STEFRING BHAFT
SHIET KNOH
TAGUGH OGlL DRAIN

yty

B e ek

ali o d e B P




